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Pediatric Status Epilepticus Protocol

Midazolam IM
(0.2mg/kg, max 10mg)

Establish IV Access

Continued Seizure Activity
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Lorazepam IV/IO
(0.1mg/kg, max 4mg, over 1min)

Lorazepam IV
(0.1mg/kg, max 4mg, over 1min)

Fosphenytoin IV*
(20mg/kg, 3mg/kg/min, max 150mg/min)

Levetiracetam IV
(50mg/kg, 5mg/kg/min, max 3000mg)

Phenobarbital IV
(20mg/kg, 2mg/kg/min, max 60mg/min)

Monitor:
- Airway
- Breathing
- Circulation

Labs:
- Fingerstick glucose
- STAT sodium

Monitor:
- Airway
- Breathing
- Circulation

Labs:
- CBC & CMP
If clinically indicated:
- Blood culture
- Head CT
- LP
- Serum AED levels
- Urine & serum tox
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Seizure continues after 10min

Seizure continues after 5min

Consult:
- Neurology & PICU

Monitor:
- Airway
- Breathing
- Circulation

Seizure continues after 10min

Midazolam IV Bolus and Midazolam IV Infusion
(0.2mg/kg, max 10mg, over 2min) (0.1mg/kg/hr)

Seizure continues after 5min
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Midazolam IV Bolus
(0.2mg/kg, max 10mg, over 2min)

Midazolam IV Bolus and Increase Midazolam IV Infusion
(0.2mg/kg, max 10mg, over 2min) (by 0.2mg/kg/hr)

Seizure continues after 5min

Monitor:
- Airway
- Breathing
- Circulation
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Procedures:
-Ensure adequate
access (consider
central venous line)

-Consider intubation
prior to Phenobarbital

* Give Phenytoin if Fosphenytoin not available, but ensure max rate is limited to 50mg/min.
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Pentobarbital IV Bolus
(5mg/kg)

and Pentobarbital IV Infusion
(1~3mg/kg/hr)

Repeat as needed every 5min, up to max IV infusion of 2mg/kg/hr
p, q

Yes No

Prehospital Benzodiazepine given?

No

Yes

Seizure continues after 5min

IV Access?
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